



WINDOW FILMS • PHOTOVOLTAICS • CUSTOM COATINGS

CERTIFICATE OF TEST

Organic coated glass to impact requirements of AS/NZS 2208:1996 to Grade A status.

Tester: Jacob & Associates
313 Canterbury Road
Canterbury NSW 2193

Description of test specimens: Saint-Gobain Solar Gard Australia Pty, Ltd. supplied:

- 100 micron (4 mil clear safety film attached to one surface of each 3mm and 6mm annealed glass.
- 175 micron (7 mil clear) safety film attached to one surface of each 3mm and 6mm annealed glass.
- 200 micron (8 mil clear) safety film attached to one surface Of 6 mm annealed glass.

Test results: From the series of tests conducted all of the glass/polyester film composites were deemed to have passes the requirements of AS/NZS2208:1996 for Grade A safety grazing material.

A handwritten signature in black ink, appearing to read 'R. Hamilton', written in a cursive style.

Robert Hamilton
Technical Manager



Saint-Gobain Performance Plastics

1/6 Stanton Road • Seven Hills • NSW 2147 Australia • Tel: +61 2 9838 8888 • Fax: +1 61 2 9838 8088 • www.solargard.com.au